



September 19, 2006

Mr. Steve Samec  
Masonry Technology Inc.  
24235 Electric Street  
Cresco, IA 52136

Dear Steve,

**Subject: Project No. 3100715 – NBC Letter Report**

Intertek Testing Services NA Ltd. has conducted an engineering evaluation on your 10 mm Sure Cavity membrane to determine compliance with the National Building Code of Canada (NBC) 2005, Section 9.27.2.2, Item 1b. The nominal physical dimensions of the product as supplied by the manufacturer, together with the relevant requirements specified in NBC are shown in Table 1 below:

Table 1. Physical Properties of 10 mm Sure Cavity			
Physical Property	Test Result	Requirement	Pass/Fail
Nominal Product Thickness, mm	10	10 min.	Pass
Cross-sectional Area, % open	>80	80 min.	Pass

Based on the information detailed in Table 1, the 10 mm Sure Cavity product has met the physical requirements of Section 9.27.2.2, Item 1b of the National Building Code of Canada 2005.

If you require further assistance, do not hesitate to contact the undersigned directly at (604) 520-3321.

Sincerely,  
**INTERTEK TESTING SERVICES NA LTD.**





Baldeep Sandhu  
Technologist, Construction Products



Craig Lawson, NZCE (Mech.)  
Manager, Construction Products

crl/ahvs

All services undertaken are subject to the following general policy: This report is for the exclusive use of Intertek Testing Services NA Ltd.'s (Intertek's) client and is provided pursuant to the agreement between Intertek and its client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the client is authorized to copy or distribute this report and then only in its entirety. Intertek must first approve any use of the Intertek name or one of its marks for the sale or advertisement of the testing materials, product or service in writing. The observations and test results in the report are relevant only to the sample tested. This report by itself does not imply that the material, product or service is or has ever been under Intertek's certification program.